
 

 ICR SANITARY DISTRICT 
WASTEWATER TREATMENT 

UPGRADES  

TECHNICAL MEMORANDUM 

PREPARED FOR: 

 

 

302 W Willis Street 

Prescott, AZ 86301 

MAY 2022 
 
 

 

 

 

 

PREPARED BY: 

  

201 N Montezuma St. Suite 206 

Prescott, AZ 86301 

(928) 458-7121



 

 2 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

TABLE OF CONTENTS 

1 INTRODUCTION ............................................................................................................. 4 

1.1 Purpose And Scope ............................................................................................................ 4 

1.2 Background And Existing Conditions .................................................................................. 4 
[...]
current and future wastewater flows. Additionally, recommendations based on technologies available are 

also included.  

1.2 BACKGROUND AND EXISTING CONDITIONS 

ICRSD Wastewater Treatment Plant is located within the ICR community in northern Arizona, within 

Yavapai County, approximately 30-minutes north of the City of Prescott. Hiking, biking, horseback riding, 

and golfing are available year-round. The treatment plant currently serves ICR, Whispering Canyon, the 

Preserve at the Ranch, and Talking Rock Ranch. See Appendix A for an overall site map of the service 

area. 

The existing ICRSD treatment plant currently utilizes an extended aeration process from Santec 

Corporation (Santec). The Santec modules were designed for six (6) construction phases and future 

expansion. Phase 1 and 1A Santec modules were installed after an amendment to the original permit was 

issued on December 30, 2002, which allowed for permitted flow up to 455,000 GPD. The current design 

capacity of the plant is 90,000 GPD. See Figure 1-1 for an overall map of the existing facilities.  

The original ICRSD treatment plant utilized a Sequencing Batch Reactor (SBR), which was approved under 

Arizona Department of Environmental Quality’s (ADEQ) Aquifer Protection Permit (APP) No. P-103119 on 

July 30, 1997 with a design capacity of 120,000 gallons per day (GPD) and a permitted capacity of 46,000 

GPD with a class B reuse effluent standard. In order to comply with the new class B+ reuse standard in the 

2002 permit the original SBR system was taken out of service in 2003 after the first Santec module was 

installed. Another amendment was issued on March 2, 2010 to increase permitted capacity with the 

installation of a Membrane Bioreactor (MBR). However, according to the wastewater treatment plan 

assessment (provided in Appendix C) performed by Civiltec Engineering, Inc. (Civiltec) in March 2019 the 

MBR system was never installed because it increased operator supervision, was cost prohibitive, and 

provided more treatment capacity sooner than what could be reasonably funded.  Therefore, no upgrades 

were made, and the installation of the recommended MBR system was never completed.  The Santec 

system has been in continued operation since that time and ICRSD is now preparing to address future 

flows from the surrounding tributary area.  



 

 5 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

Figure 1-1: Facility Map 

 



 

 6 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

2 WASTEWATER FLOW PROJECTIONS 

The communities being served by the ICRSD have seen a steady increase in population since 2011 with 

an average of 24 new homes being built/connected every year. The plant is currently servicing 787 

connections with 103 pending connections. Final buildout is anticipated be reach 1,706 homes. However, 

for the purposes of this planning effort, 1,900 connections are used in Table 2-1 below to allow for a greater 

future potential maximum buildout. 

The March 2019 report by Civiltec documents the existing Average Daily Flow (ADF) rates based on 15-

months of historical WWTP Self-Monitoring Report Forms (SMRFs), are 47,400 GPD, which results in 78.35 

GPD of wastewater collected per connection. Current March 2022 Flow Rates are approaching 70,000 

GPD.  According to the latest U.S Census Bureau (Bureau) population data the average Arizona home has 

2.68 persons per household. Wastewater flows have been estimated based on unit design flows from the 

Arizona Administrative Code (AAC) 18-09 Table 1 and the latest Bureau data, which are summarized in 

Table 2-1 below. 

Table 2-1: Wastewater Flow Projections (AAC Design Flow) 

Land Use Unit 

Unit 
Design 
Flow 

(gpd/unit) 
Population 

per unit 

Average Dry 
Weather Flow 

(gpd) 

Single Family Dwelling1 1,900 80 2.683 152,000 

Total Average Dry Weather Flow (gpd) 152,000 

Estimated Service Area Population 5,092 

Peaking Factor1 1.98 

Peak Dry Weather Flow (gpd) 300,960 

Inflow and Infiltration2 (gpd) 20,600 

Peak Wet Weather Flow (gpd) 331,056 

1. Source: Arizona Administrative Code 18-09. 
2. Inflow and infiltration (I/I) is a percentage of the Peak Dry Weather Flow and was determined based on what is commonly seen 

in the nearby regional area. 
3. U.S. Census Bureau: https://www.census.gov/quickfacts/fact/table/AZ/HSD310219#HSD310219 

 

 

Plant output data was provided for a 16-month period from January 2021 to April 2022, see Appendix F. 

According to the plant output data, average daily flow for each connection is 89 gpd. Wastewater flows 

have been estimated based on plant output data, which are summarized in Table 2-2 below. 

 

 

 

 

 

 

 



 

 7 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

Table 2-2: Wastewater Flow Projections (Plant Output Data Design Flow) 

Land Use Unit 

Unit 
Design 
Flow 

(gpd/unit) 
Population 

per unit 

Average Dry 
Weather Flow 

(gpd) 

Single Family Dwelling1 1,900 89 2.683 169,100 

Total Average Dry Weather Flow (gpd) 169,100 

Estimated Service Area Population 5,092 

Peaking Factor1 1.98 

Peak Dry Weather Flow (gpd) 334,818 

Inflow and Infiltration2 (gpd) 33,482 

Peak Wet Weather Flow (gpd) 368,300 

1. Source: Arizona Administrative Code 18-09. 
2. Inflow and infiltration (I/I) is a percentage of the Peak Dry Weather Flow and was determined based on what is commonly seen 

in the nearby regional area. 
3. U.S. Census Bureau: https://www.census.gov/quickfacts/fact/table/AZ/HSD310219#HSD310219 

 
For planning purposes, the future buildout Average Day Flow is estimated at 169,100 gpd.  Future process 

and treatment equipment should be designed for this Average Design Flow and allow for peak flows through 

the continued use of flow equalization.  As previously presented, the current Santec system is designed for 

90,000 gpd.  Therefore, an increased capacity of 79,100 gpd is required to address future buildout 

wastewater flows. 



 

 8 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

3 TREATMENT ALTERNATIVES 

3.1 WASTEWATER TREATMENT SYSTEM ALTERNATIVES 

As detailed in the previous sections, the intent of ICRSD is to expand capacity of the onsite wastewater 

treatment facility with the ability to produce reuse quality effluent for the Talking Rock Golf Course.  As part 

of the current effort, KH has begun coordination with separate packaged treatment plant manufacturers and 

will continue to explore costs and delivery timelines to meet the ICRSD timeline and specific needs. In 

addition, KH contacted the Santec representatives to provide cost comparisons related to simply expanding 

the current system. In summary, the following alternative treatment technologies are considered: 

3.1.1. ALT 1: CONVENTIONAL ACTIVATED SLUDGE PROCESS (CAS) 

The activated sludge process involves the production of an activated mass of microorganisms capable of 

stabilizing waste aerobically. Activated sludge is a proven technology that produces relatively high-

quality effluent.  The activated sludge treatment process utilizes a suspended growth process to achieve 

biological treatment.  The process has three main components: an aerated reactor for the microorganisms 

to achieve treatment while in suspension; liquid/solids separation (commonly achieved in a clarification 

tank); and a return activated sludge recycle system to return solids from the separation process back to the 

reactor.  Filtration is required following the clarification process to achieve public access reclaimed water 

standards (high level disinfection).  Flow equalization may be required upstream of the activated sludge 

process to minimize the impacts of peak flows to the process. 

Many variations of the activated sludge process are available such as conventional plug flow with or without 

tapered diffused aeration, oxidation ditch, Modified Ludzack-Ettinger (MLE), Bardenpho, step feed, contact 

stabilization, high purity oxygen, and extended aeration. This memorandum specifically discusses the 

following:  

• Conventional plug flow with Tapered Diffused Aeration 

• Conventional plug flow MLE 

• Conventional plug flow Bardenpho 

• Oxidation Ditch type activated sludge processes. 

Below is a brief overview of each type of CAS system reviewed as part of this analysis.  

• Conventional Activated Sludge - Tapered Diffused Aeration   

The aerobic zones of the reactor are equipped with diffusers to provide air for the biological treatment 

process.  The diffuser density is typically the highest in the first aerobic zone and decreases in 

subsequent zones to achieve a tapered aeration effect.  The anoxic zones are equipped with 

submersible mixers to keep the mixed liquor in suspension and well mixed at all times. Tapered aeration 

can increase process control and improve energy efficiency by providing more air (more diffusers) in 

the first zone, less in the second zone, and the least in the third zone. 

• Modified Ludzack-Ettinger (MLE) Process 

The flow configuration for the MLE type activated sludge process is similar to a conventional 

configuration.  However, the MLE process includes an additional solid recycle stream, provided as an 

internal recycle from the aerobic zone to the influent. The internal recycle enhances nutrient removal.  

The MLE activated sludge process combines an anoxic zone with an aerobic zone in a common basin 

structure.  Flow first enters the anoxic zone, where it is mixed with internally recycled mixed liquor. 



 

 9 ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

Aeration is not provided in the anoxic zone.  The combination of raw wastewater, RAS, and nitrified 

mixed liquor under anoxic conditions (nitrate, but no free oxygen) promotes denitrification, where 

microorganisms in the mixed liquor use nitrate as their oxygen source to metabolize the organic material 

in the raw wastewater - thereby reducing nitrate and releasing nitrogen gas to the atmosphere. In the 

aerobic zone, influent ammonia is converted to nitrate by nitrifying microorganisms. 

Options for operational flexibility in an MLE process include compartmentalization to facilitate variations 

in the anoxic zone volume and alternative routings of feed (i.e. step feed) and recirculation streams to 

allow for modification of the treatment configuration.  

• Bardenpho Process 

The Bardenpho process (4-stage or 5-stage) has been used successfully to meet a total nitrogen limit 

of 3.0 mg/L and total phosphorus limit of 1.0 mg/L. The 5-stage Bardenpho process includes an initial 

anaerobic reactor followed by a primary anoxic zone, primary aeration zone, secondary anoxic zone 

and re-aeration zone in series through the process tank. The first-stage anaerobic zone is used for 

biological phosphorus removal while the remaining anoxic and aeration zones are primarily for nitrogen 

removal. The first anoxic zone and aeration zone are essentially the same process as the MLE process. 

However, a secondary anoxic zone is also provided for additional denitrification to further reduce the 

effluent total nitrogen from this process. The reaeration zone at the end is provided to add dissolved 

oxygen to the mixed liquor prior to the secondary clarifiers. To provide sufficient food (carbon) to 

complete the denitrification reactions, a supplemental carbon feed (ex. methanol or glycerin) could be 

required in the secondary anoxic zone.  

The 4-Stage Bardenpho process operates in the same configuration as the 5-Stage Bardenpho process 

without the initial anaerobic zone at the influent end of the aeration tank. Because the microorganisms 

responsible for denitrification are not competing with phosphorus accumulating organisms, better 

nitrogen reduction may be achieved in the 4-Stage Bardenpho process than in the 5-Stage Bardenpho 

process.  

• Oxidation Ditch 

Oxidation ditch systems are a proven biological treatment technology that produces relatively high-

quality effluent.  Nitrification and denitrification can occur in a single tank.  Oxidation ditches often use 

a ring or oval shaped channel equipped with mechanical aeration and mixing – typically accomplished 

by surface mechanical aerators.  The tank configuration, aeration and mixing devices promote plug 

flow for a system with a relatively long hydraulic detention time.  With oxidation ditches, the solids 

retention time (SRT) is typically increased to 20 to 30 days. 

Oxidation ditches require little maintenance, due to the small amount of mechanical equipment 

required, and often produce less odors compared to other biological treatment processes.  The 

oxidation ditch process typically occurs in two process basins. Oxidation ditches require a large 

footprint. However, capital costs can be low in addition to providing low operating costs due to reduced 

solids handling requirements and power requirements compared to other biological treatment 

technologies.  The basin aerators can be designed to allow for deep basins with a smaller footprint. 

Minimal mechanical equipment is required for the process - resulting in low energy consumption. 

  



 

 
10 

ICRSD │ Wastewater System Upgrades Technical Memorandum 
May 2022 

 

3.1.2. ALT 2: SEQUENCING BATCH REACTOR (SBR) 

A sequencing batch reactor (SBR) provides biological treatment through a batch process utilizing the 

suspended biological growth activated sludge processes. The process is accomplished in six main stages 

within one process basin.  The fill cycle represents the period when the influent wastewater is pumped into 

the SBR process tank and distributed into an existing sludge blanket contained in the vessel.  The fill can 

occur under mixed or unmixed conditions, and/or aerated or unaerated conditions, depending on the 

treatment objectives.  The react cycle includes mixing and aeration of the wastewater in the SBR vessel.  

The settle cycle allows the mixed liquor solids to settle, creating a supernatant layer on the top of the vessel. 

The decant cycle allows the supernatant to be drawn off the top of the vessel and transferred to a separate 

filtration process.  The idle cycle promotes sludge wasting to maintain the desired mixed liquor suspended 

solids (MLSS) concentration in the SBR reactor.  Once a batch is complete, the process starts again. See 

Figure 3-1 for a visual of the typical SBR process flow. 

Sequencing batch reactors produce a relatively high-quality effluent at widely varying flows and 

loadings. The process does not require a sludge recycle system or a separate clarification process.  

Filtration is required following the SBR process to achieve public access reclaimed water standards (high 

level disinfection).  The batch process may require post flow equalization prior to filtration.  The SBR process 

can be accomplished in a relatively small footprint as it combines multiple processes in one basin.  The 

flexible design of SBRs can accommodate varying flow rates and wastewater quality.  

SBRs remove organic material and suspended solids similar to other conventional activated-sludge 

systems and can also be used to biologically remove nutrients such as nitrogen and phosphorus. The SBR 

process provides system flexibility for operations staff to adjust time intervals for each cycle to enable the 

desired process control and adapt to effluent limitations. 

Figure 3-1: Typical SBR Process Flow 

 

 

 

 

 

 

 

 

 

 

 

Mixed
Fill

• Raw wastewater is added to the basin while the contents are being completely mixed.

React Fill

• After a set period of time, air is added. Air is turned on and off during the fill phase (switching 
between Mixed Fill and React Fill - mixing is maintained during both fill phases).

React
• Once a set volume is reached, flow to the basin is stopped.

Settle

• After a set period, the aeration and mixing is stopped. The contents of the tank are allowed to 
[...]
1.4 Projected Design Criteria ......................................................................................... 14 

Chapter Two - Existing Process Evaluation .............................................................................. 15 

2.1 Existing WWTP Facilities .......................................................................................... 15 

2.2 Process Capacity Evaluation .................................................................................... 16 

2.2.1 Hydraulic Capacity ....................................................................................... 16 

2.2.2 Biological Treatment Capacity ..................................................................... 16 

2.2.3 Equalization Tanks ....................................................................................... 18 

2.2.4 Aerobic/Anoxic Tanks .................................................................................. 19 

2.2.5 Secondary Clarifier ...................................................................................... 19 

2.2.6 Chlorine Contact Basin ................................................................................ 19 

2.2.7 Process Air ................................................................................................... 19 

2.2.8 Sludge Holding Tank .................................................................................... 19 

Chapter Three - Description of Improvements ....................................................................... 21 

3.1 Evaluation Criteria ................................................................................................... 21 

3.2 Compatibility with the Existing WWTP .................................................................... 21 

3.3 Treatment Alternatives ............................................................................................ 21 

3.3.1 No-Expansion Alternative ............................................................................ 21 

3.3.2 Retrofit Old Concrete Basins to the Currently Designed and Permitted MBR 
Modules ................................................................................................................... 21 

3.3.3 Expand Existing Santec Treatment System ................................................. 22 

3.3.4 Equalization Tanks ....................................................................................... 22 

3.3.5 Aeration Basin ............................................................................................. 22 

3.3.6 Anoxic/Denitrification Basin ........................................................................ 23 

3.3.7 Mixing System ............................................................................................. 23 

3.3.8 Reaeration/Secondary Clarifier ................................................................... 23 

3.3.9 Recirculation/Transfer ................................................................................. 24 

3.3.10 Sludge Discharge ......................................................................................... 24 

Chapter Four - Effluent Storage and Disposal ......................................................................... 25 

4.1 Chlorine Disinfection ................................................................................................ 25 



 

Table of Contents 

Inscription Canyon Ranch Sanitary District 

 

 
 Basis of Design Report 

Final | March 11, 2019 

ii 

Chapter Five - Supervisory Control and Data Acquisition System (SCADA) and 
Instrumentation ................................................................................................................ 26 

Chapter Six - Electrical Improvements .................................................................................... 27 

Chapter Seven - Preliminary Cost Estimates ........................................................................... 28 

 
 

List of Figures 

Figure 1-1 Vicinity Map ............................................................................................................ 10 

 
 

List of Tables 

Table 1.1 Santec’s September 3, 2002 Basis of Design Report (BODR) WWTP Phasing ........... 8 

Table 1.2 Wastewater Characteristics ....................................................................................... 8 

Table 1.3 WWTP Influent Flow Characteristics ....................................................................... 10 

Table 1.4 Build-Out Scenarios and Impact to ADF .................................................................. 11 

Table 1.5 Reclaimed Water Classification ............................................................................... 13 

Table 1.6 Discharge Monitoring Requirements....................................................................... 13 

Table 1.7 Design Criteria.......................................................................................................... 14 

Table 2.1 Existing WWTP Component Capacities ................................................................... 15 

Table 2.2 Hydraulic Capacity of WWTP ................................................................................... 16 

Table 2.3 Biological Treatment Capacity (Check for 62,500 GPD) .......................................... 17 

Table 7.1 Summary of Preliminary Cost Estimates to Upgrade the WWTP ............................ 28 

 
 

Appendices 

Appendix A - District’s WWTP Generalized Process Flow Diagram 

Appendix B - Process Capacity Calculations 

Appendix B.1- Flow Mass Diagram  (Peak Day Monthly Flow 78,125 GPD) 
Appendix B.2 - Kinetic Reactions (62.5K GPD) 
Appendix B.3 - Aeration Requirements (62.5K GPD) 

Appendix C - Process Capacity Calculations – 90K GPD 

Appendix C.1 - Flow Mass Diagram  (Peak Day Monthly Flow 112,500 GPD) 
Appendix C.2 - Kinetic Reactions (90K GPD) 
Appendix C.3 - Aeration Requirements (90K GPD) 

Appendix D - ISCRD WWTP Site Layout 

Appendix E - Cost Estimate 

Appendix F - District WWTP Capacity Evaluation July 24, 2018 

  



 

Table of Contents 

Inscription Canyon Ranch Sanitary District 

 

 
 Basis of Design Report 

Final | March 11, 2019 

iii 

List of Abbreviations 

Abbreviation Description 

A.A.C. Arizona Administrative Code 

A+  An effluent standard established by ADEQ 

ADEQ Arizona Department of Environmental Quality 

ADF Average Daily Flow (Annual) 

APP Aquifer Protection Permit 

APS Arizona Public Service 

AQUA AQUA Engineering, Inc. 

ATS Automatic Transfer Switch 

B+  An effluent standard established by ADEQ 

BADCT Best Available Demonstrated Control Technology 

bCOD Biodegradable Chemical Oxygen Demand 

BOD Biochemical Oxygen Demand 

BODR Basis of Design Report 

Civiltec Civiltec Engineering, Inc. 

CPVC Chlorinated Polyvinylchloride 

CO2 Carbon Dioxide 

DO Dissolved Oxygen 

FRP Fiberglass Reinforced Plastic 

FT2 Square Foot 

GAL Gallons 

GPD Gallons Per Day 

GPM Gallons Per Minute 

HRT Hydraulic Retention Time 

District Inscription Canyon Ranch Sanitary District 

KVA Kilo-volt Ampere 

Kw Kilowatt 

MBR Membrane Bioreactor 

MG Million Gallons 

mg/L Milligrams per Liter 

MGD Million Gallons per Day 

ml milliliter 

MLR Mixed Liquor Reduction 

MLSS Mixed Liquor Suspended Solids 

MLVSS Mixed Liquor Volatile Suspended Solids 

O&M Operations and Maintenance 

PDF Peak Daily Flow 

PDMF Peak Day Monthly Flow 

PDWF Peak Dry Weather Flow 

pH Concentration of Hydrogen (scale of acidity) 



 

Table of Contents 

Inscription Canyon Ranch Sanitary District 

 

 
 Basis of Design Report 

Final | March 11, 2019 

iv 

Abbreviation Description 

PID Proportional-Integral-Derivative Controller 

psi pounds per square inch 

PVC Polyvinyl Chloride 

PWWF Peak Wet Weather Flow 

RAS Return Activated Sludge 

Santec Santec Corporation 

SBR Sequencing Batch Reactor 

SCADA Supervisory Control and Data Acquisition System 

SCFM Standard Cubic Feet per Minute 

SES Service Entrance Section 

SDR Standard Dimension Ratio 

SMRF Self-Monitoring Report Form 

SRT Solid Retention Time 

STEP Septic Tank Effluent Pumping 

TDH Total Dynamic Head 

TKN Total Kieidahl Nitrogen 

TSS Total Suspended Solids 

VFD Variable Frequency Drive 

WAPA Western Area Power Administration 

WWTP Wastewater Treatment Plant 
 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

5 

Executive Summary 

Summary 

This basis of design report prepared for ICRSD provides a history of their Wastewater 
Treatment Plant (WWTP) located near Prescott, Arizona, and includes an overview of the 
permitted design criteria, the wastewater characteristics and processes at the plant.  It 
comprises an evaluation of flow and prior studies for the purpose of quantifying existing 
wastewater generation within the plant’s service area and assessing the impact of this flow 
and future growth on WWTP capacity.  All existing processes at the plant were evaluated to 
determine if they can adequately treat the projected future flows.  In cases where existing 
processes were determined inadequate, the report presents alternatives for improvement.  
The improvement alternatives presented were developed in consideration with the 
permitted design criteria, projected capital costs, required hydraulic capacities, operation and 
maintenance requirements, and need for redundancy. 

Conclusions  

The existing WWTP must be upgraded in order to treat the projected increase in design flow 
in accordance with the criteria of a Class B+ wastewater effluent.  The report proposes 
upgrades to the existing equalization basin, aeration basins, anoxic/denitrification basin, 
reaeration/secondary clarifier, sludge discharge, and chlorine contact basin, and includes 
minor electrical modifications associated with the improvements.  These upgrades will not 
only provide adequate usage for future demands but will also improve the plant’s overall 
efficiency.  A preliminary cost evaluation estimates the entire WWTP upgrade project will cost 
approximately $500,000. 

Recommendations 

This report recommends upgrades to the following WWTP process components as a part of 
the improvement project: 

• Equalization Basin:  Install an additional pump and upsize the discharge line to handle 
monthly maximum daily flow. 

• Aeration Basins and Anoxic/Denitrification Basin:  Install improvements to 2 reactors 
to increase air flow rate.  Convert remaining 2 reactors to anoxic tanks and connect 
to the existing anoxic tank in series. 

• Reaeration/Secondary Clarifier:  Install a new reaeration/secondary clarifier identical 
in size and configuration to the existing unit. 

• Sludge Discharge:  Install a new sludge handling system to improve dewatering 
operations. 

 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

6 

Chapter One - Existing and Future Conditions 

1.1 Project Purpose, Scope and Need 

The Inscription Canyon Ranch Sanitary District (District) owns and operates a conventional 
activated sludge – extended aeration wastewater treatment plant (WWTP) located at 14400 
Grey Bears Trail in the unincorporated territory of Yavapai County, Arizona (Prescott area). 
The WWTP serves the master planned communities of Inscription Canyon Ranch, Whispering 
Canyon, the Preserve at the Ranch and Talking Rock Ranch. The District is currently committed 
to serve approximately 1,450 residential units within its service area. Currently, the District 
operates and maintains the WWTP through a service contract with A Quality Water Company, 
LLC.  

The facility was permitted under the Arizona Department of Environmental Quality’s (ADEQ) 
Aquifer Protection Permit (APP) rules as Permit No. P-103119 including associated 
amendments. The facility was originally permitted on July 30, 1997 utilizing a Sequencing 
Batch Reactor (SBR) with a design capacity of 120,000 gallons per day (GPD) and a permitted 
capacity of 46,000 GPD. On December 30, 2002 a Significant Amendment to the original 
permit was issued by ADEQ to increase the permitted flow from 46,000 GPD to 455,000 GPD 
utilizing a modified extended aeration process (Santec Corporation (Santec) modules).  

On March 2, 2010, another Significant Amendment to the permit was issued to support the 
use of a Membrane Bioreactor (MBR) system to be constructed in two phases, the first phase 
being designed to treat 250,000 GPD and the second phase being designed to treat 455,000 
GPD (phase 2 includes phase 1 treatment facilities). The permit calls for the MBR system to 
deliver an A+ effluent classification. The permit covers the operations of the existing Santec 
and newly planned MBR system. The District has not constructed the MBR system and is not 
considering construction of this system.  

The existing (operating) Santec plant has an original design capacity of 62,500 GPD. It is 
currently required to produce B+ wastewater effluent.  

There are currently 605 active connections to the WWTP. Average Daily Flow (ADF) rates, 
based on 15-months of historical WWTP Self-Monitoring Report Forms (SMRFs), are 47,400 
GPD resulting in an average connection contribution of 78.35 GPD (See Appendix F). 
Wastewater is collected in an equalization tank then pumped to the aeration tanks. Aerated 
flow is passed into the anoxic tank for denitrification and then air is reintroduced in the next 
tank. After the reaeration tank, the flow is passed to the clarifier tank. Sodium hypochlorite 
is dosed for disinfection of the clarified effluent in the chlorine contact basin. Dechlor tablets 
are introduced to dechlorinate the effluent water before being collected into an effluent lift 
station. Two submersible pumps are used to discharge treated effluent to the effluent storage 
pond using a 6-inch polyvinyl chloride (PVC) force main. A portion of the settled sludge from 
the clarifier is returned to the aeration tanks as return activated sludge (RAS) and a portion 
of the flow is wasted into the sludge holding tank. There is a provision to waste the mixed 
liquor suspended solids (MLSS) flow from the reaeration basin to the sludge holding tank or 
to the denitrification tank for further processing. Supernatant from the sludge holding tank is 
discharged to the equalization basin. Sludge is routinely pumped from the sludge holding tank 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

7 

to a dewatering bag for further dewatering. Once the dewatering bag is full and solids are 
relatively dry the solids are loaded on a truck for further treatment and disposal. 

The purposes of preparing this report are as follows: 

• Quantify the potential hydraulic expansion capability of the existing Santec facility.  

• Obtain laboratory analysis results for the chemical and physical characteristics of the 
wastewater.  

• Obtain, review and analyze historic WWTP flow data including internal return rates 
and effluent discharge rates to quantify the WWTP water balance. 

• Establish final updated total build-out capacity for the plant. Based on data from the 
existing subdivisions, and any pending additional sources, define the total number of 
lots that will be connected at community build-out. This value will be used to establish 
updated future WWTP maximum flow values for ADF. 

• Collect updated climatic conditions data for the site (Temperature, Precipitation, 
Evaporation Rates, Wind Speed and Direction). 

• Review treated effluent water quality reports and determine permit-appropriate 
limits. Define if process modifications can be made that would result in different 
effluent water quality while expanding the hydraulic capacity of the facility. 

• Prepare designs for new electrical service equipment at the site. Prepare preliminary 
design of new motor controls for the new equalization basin pumps and blowers for 
process aeration and lifting. 

• Prepare preliminary designs to integrate the existing chemical disinfection equipment 
into the ultimate design and necessary ancillary equipment. 

• Study the integration of the existing solids handling tank into the ultimate system 
design and continue use of the existing blower and aeration equipment to aerobically 
digest solids. It is anticipated that final treatment of solids will occur at another 
facility. The design does not consider installation of improvements adequate to 
comply with the Class B or A biosolids designation. 

• Prepare preliminary construction cost estimates based on the preliminary 
investigations and designs. 

1.2 WWTP History 

The existing WWTP was originally designed to have six (6) construction phases, which 
included maintaining the original SBR plant in operation (see Table 1.1). Based on current flow 
production the permitted capacity of the plant can support connection of 33 more homes 
before it reaches 80% of the system capacity.  Total permitted capacity of the existing SBR 
plus five Santec modules was determined to be 455,500 GPD. The first Santec module was 
constructed in 2003. It is the only Santec module currently constructed. 

The original SBR plant (operational from pre-1999 to 2002) has been taken off line and is 
currently out of service. Since only the first phase Santec nitrification/denitrification extended 
aeration process module has been constructed, the current District WWTP design capacity is 
62,500 GPD. This ADF rate is used as the basis for the calculations included in this report. 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

8 

Table 1.1 Santec’s September 3, 2002 Basis of Design Report (BODR) WWTP Phasing 

Phase 

Additional Rated 
Capacity (GPD) & 

{Accumulated 
Capacity} 

No. of Additional Homes 
Supported at 78.35 

GPD/Home** 

No. of Homes 
Supported at 80% of 

Accumulated Capacity 

Existing SBR 46,000 (out of service) out of service NA 

1 62,500 {62,500) 798 638 

1A* 27,500 {90,000} 350 919 

2 103,500 {193,500} 1,321 1,976 

3 131,000 {324,500} 1,672 3,313 

4 131,000 {455,500} 1,672 4,651 

Sum 455,500 5,814  
*Phase 1A is an intermediate phase established in this report to enable achieving 90,000 gpd Accumulated Capacity. 
**Number of homes supported is based on recent flow monitoring established in the July 24, 2018 report prepared by Civiltec (See 
Appendix F) 

The out of service SBR structure consists of three 35-foot by 35-foot by 17-foot deep 
reinforced concrete chambers with a total operational capacity of 412,360 gallons (GAL). It 
may be possible to reuse these structures in the future since the concrete is still in good 
condition. 

1.2.1 Permitting with ADEQ 
The WWTP operates under amended APP No. P-103119 issued in 2002 and 2010. The original 
APP was issued in July of 1997. The 1997 permit was for a SBR with a design capacity of 
120,000 GPD to comply with a Class B re-use standard, although the APP permit was limited 
to 46,000 GPD operational capacity. In 2002, the APP was amended changing the treatment 
process to modified extended aeration with an ultimate design capacity of 0.455 million 
gallons per day (MGD) and a Class B+ re-use standard. The existing WWTP currently operates 
within Phase 1 of the design with a design treatment capacity of 62,500 GPD. 

Another amendment to the APP was completed in 2010 changing the treatment process to 
an MBR system, complying with a Class A+ re-use standard. The MBR was designed by AQUA 
Engineering, Inc. (AQUA) for a design flow of 0.455 MGD, which was based upon a design 
report dated December 19, 2008. This facility has not been constructed. The existing APP 
allows the current WWTP to operate in its current configuration until the new MBR is 
[...]
connection. Peak daily flow (PDF) rates are approximately 124 GPD per equivalent 
house connection.  

b) The existing WWTP has capacity for an additional monthly ADF rate of 375 GPD before 
95% of its Discharge Limit (Alert Level) has been reached (based on the month of July 
2017 flows). Based on the current APP, when the WWTP receives 95% of its rated flow 
during any given month of reporting, the permittee shall apply to ADEQ for an APP 
amendment to expand the WWTP or submit a report detailing the reasons an 
expansion is not necessary. (This assumes the 95% threshold in the existing APP 
applies to the existing Santec plant.) 

c) Increase the capacity of the WWTP to 90,000 GPD to accommodate near-term future 
growth. 

Future Plant Expansion 
As discussed, the current ADF is 78.35 GPD per equivalent house connection.  It is 
acknowledged that certain homes within the District’s service area are seasonally occupied.  
If the occupancy trends change in the future, then this value will subsequently change.  
Although it is beyond the scope of this report to identify future occupancy types and trends, 
the following information could be used for concept-level planning for future situations 
associated with District wastewater flows.  Intermittent flowrate calculations should be 
performed during future months to assist the District in identifying occupancy patterns. 
 
Using 80 GPD per person design flow rate cited in Arizona Administrative Code (A.A.C.) Title 
18 Chapter 9 (Table 1) with an average of 2.3 persons per household as a basis, the calculated 
A.A.C. average daily design flow rate is 184 GPD per lot.   The current ADF is approximately 
43 percent of this A.A.C. ADF.   
 
Assuming the current flowrate is applied to 2500 residential units at build-out, the total 
expected ADF at build-out would be about 195,000 GPD.  If, however, occupancy trends vary 
over time such that the ADF per house connection increases, this build-out ADF would be 
greater.   Various scenarios are presented in Table 1.4, which shows possible build-out ADF’s 
based upon varying percentages of the A.A.C. ADF. 
 

Table 1.4 Build-Out Scenarios and Impact to ADF 

ADF per House 
Connection 

Percent of A.A.C. 
ADF 

No. of homes Total ADF 

78 43% 2500 195,000 

110 60% 2500 275,000 

147 80% 2500 367,500 

184 100% 2500 460,000 

  



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

12 

Influent Biochemical Oxygen Demand (BOD) 
Limited analytical data was available to characterize actual WWTP loading and water quality. 
During the month of December 2018 composite sampling was performed over a 7-day period. 
Thirteen (13) samples were taken. During the sampling period the facility saw an average BOD 
concentration of 294 mg/l that results in a BOD loading of 116 pounds per day. Half of the 
samples taken indicated that BOD concentrations peak at more than 325 mg/l and can reach 
up to 403 mg/l. A value of 350 mg/l is considered for design and treatment system analysis 
purposes. 

Influent Total Suspended Solids (TSS) 
The average TSS concentration during the sampling period was 237 mg/l, which is low for 
domestic strength wastewater. TSS is not considered a critical design element for domestic 
WWTPs. However, due to the localized load and lack of infiltration or inflow, a value of 300 
mg/l will be utilized for design purposes. 

Influent Nitrogen 
The average ammonia concentration during the sampling period was 60 mg/l, which is high 
for domestic strength wastewater. A value of 45 mg/l is normal for domestic wastewater flow. 
A Total Kjeldahl Nitrogen (TKN) value of 60 mg/l will be used for design purposes. Nitrate and 
nitrite concentrations were negligible in the influent stream and will not be considered in the 
design. 

1.3.3 Effluent Limitations 
Reuse Limitations 
The WWTP is classified as B+ reclaimed water. According to State of Arizona, Arizona 
Administrative Code (A.A.C.) R18-11-305, Class B+ reclaimed water is wastewater that has 
undergone secondary treatment, nitrogen removal treatment and disinfection. The 
disinfected effluent shall follow the requirements below before discharging to disposal 
facilities. 

• The concentration of fecal coliform organism in four of the last seven daily reclaimed 
water samples is less than 200/100 ml. 

• The single sample maximum concentration of fecal coliform organism in a reclaimed 
water is less than 800/100 ml. 

• The 5-sample geometric mean concentration of total nitrogen in a reclaimed water 
sample is less than 10 mg/l. 

According to ADEQ, Class B+ effluent is allowed for surface irrigation of an orchard or 
vineyard, golf course irrigation, dust control, restricted access landscape irrigation, pasture 
for milking animals etc. However, it is not allowed for snowmaking, vehicle and equipment 
washing, spray irrigation of an orchard or vineyard, fire protection system, toilet and urinal 
flushing and open landscape irrigation. 

The current practice of disposal is to blend the effluent with potable well water and use it for 
irrigation at a nearby golf course, which is a type of direct reuse that only requires Class B+ 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

13 

effluent. Table 1.5 illustrates the differences between the different classes of reclaimed water 
according to A.A.C. R-18-11-301. 

Table 1.5 Reclaimed Water Classification 

Reclaimed Water Classification 
Class 

A+ 
Class 

A 
Class 

B+ 
Class 

B Class C 

Tr
e

at
m

e
n

t Secondary X X X X X 

Nitrogen Removal X - X - - 

Filtration (including coagulation/ 
polymer addition) 

X X - - - 

Disinfection X X X X Optional 

Ef
fl

u
e

n
t 

Q
u

al
it

y 

St
an

d
ar

d
s 

Fecal Coliform 4 of 7 Samples, 
CFU/100ml 

Non-
Detect 

Non-
Detect 

<200 <200 <1,000 

Fecal Coliform Single Sample Max., 
CFU/100ml 

<23 <23 <800 <800 <4,000 

Nitrogen 
(5-sample geometric mean), mg/l 

<10 - <10 - - 

Turbidity, 24-hour Average, NTU <2 <2 - - - 

Turbidity, Instantaneous Mac. NTU 5 5 - - - 

 
After discussions with the District it is not anticipated that effluent discharge classification 
requirements are expected to change. As a result, the proposed design assumes current 
effluent discharge requirements (B+).  

Existing Effluent Quality Monitoring 
WWTP effluent quality is monitored to guarantee effluent stays within the requirements 
prescribed in the APP. The APP is a part of Arizona’s regulatory program for the protection of 
groundwater quality. As specified in A.A.C. R18-9-B201, all facilities operating under an APP 
must exhibit Best Available Demonstrated Control Technology (BADCT). The current APP 
compliance is based on monitoring at the point of discharge from the effluent lift station 
located at: 

Identification Latitude Longitude 

Point of Discharge – Effluent Pump Station 34° 44’ 47.0” N 112° 34’ 42.4” W 

 
In addition to the monitoring point of discharge, the current APP requires monitoring of the 
WWTP discharge flow rate which is measured daily, downstream of the chlorination point 
and monthly total nitrogen as shown in Table 1.6. 

Table 1.6 Discharge Monitoring Requirements 

Parameter AL DL 
Sampling 

Frequency 
Reporting 
Frequency 

Maximum Daily Flow Reserved Reserved Daily Quarterly 

Average Monthly Flow   Monthly Quarterly 

Nutrients: 

Total Nitrogen  Reserved Monthly Quarterly 

Nitrate-Nitrite as N  Reserved Monthly Quarterly 



 

Chapter One - Existing and Future Conditions 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

14 

Parameter AL DL 
Sampling 

Frequency 
Reporting 
Frequency 

TKN  Reserved Monthly Quarterly 

 
The current APP permit is issued for the MBR system with a flow of 0.455 MGD (APP - 103119-
2010.3.2), which was not constructed. This permit will likely need to be revised by significant 
amendment prior to startup of the upgraded WWTP. 

1.4 Projected Design Criteria 

Data collected at the facility over the two-week study period and previous analysis performed 
by AQUA was used to create the design criteria for this study. The design criteria data is 
illustrated in Table 1.7. The effluent design criterion is based on the evaluation of current 
loadings coupled with projected population conditions in the near-term as established in the 
expected discharge limitations for recycled water use. 

Table 1.7 Design Criteria 

Parameter 

Initial  

(Current Flow) 

Updated 

(Current Flow) 

Design Criteria 

(Proposed Flow) 

 FLOW 

ADF – GPD 62,500 62,500 90,000 

PDMF – GPD  78,125 112,500 

 BIOCHEMICAL OXYGEN DEMAND 

Influent BOD, mg/l 220 350 350 

Total Pounds / Day  115 182 263 

Effluent Requirement – mg/l 30 30 30 

 TSS 

Influent mg/l 220 300 300 

Total Pounds / Day  115 156 225 

Effluent Requirement – mg/l 30 30 30 

 TOTAL COLIFORM 

Effluent Requirement Average – 
Organism/100ml 

 <200 <200 

Effluent Requirement Maximum – 
Organism/100ml 

 <800 <800 

 TKN 

Influent mg/l 40 60 60 

Total Nitrogen Effluent 
Requirement – mg/l 

<10 10 10 

 
 



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

15 

Chapter Two - Existing Process Evaluation 

2.1 Existing WWTP Facilities 

On November 13, 2018, Civiltec conducted a site visit of the WWTP to assess the physical 
condition of the visible equipment, conduct operational discussions with the facility operator-
of-record, and photograph portions of the site. Civiltec reviewed the existing flow and 
performed code evaluation.  

The District’s WWTP receives pumped wastewater from local residential developments into 
a combination flow equalization tank and influent pump station. This raw wastewater is then 
distributed to aeration tanks outfitted with fine-bubble diffusers, a denitrification tank and 
re-aeration tanks before flowing to a clarifier. Following clarification, the treated wastewater 
is disinfected in a chlorine contact basin, dechlorinated and pumped from an effluent pump 
station to a residential golf course lake. See Appendix A for a figure of the District’s WWTP 
generalized process flow diagram. 

Wastewater solids are bagged into specially adapted sludge dewatering bags where they are 
dried and hauled off-site, on a periodic basis, per regulatory guidelines to a local sanitary 
landfill. 

The WWTP component working volumes shown in Table 2.1. 

Table 2.1 Existing WWTP Component Capacities 

Component Volume/Flow Volume 

Flow Equalization 41,000 GAL 0.041 MG 

Aeration Basins 45,256 GAL 0.045 MG 

Denitrification 9,398 GAL 0.010 MG 

Clarification 11,626 GAL 0.012 MG 

Chlorine Contact 6,967 GAL 0.007 MG 

Sludge Holding 15,295 GAL 0.015 MG 

Wet Well Pumping Capacity 70 GPM @ 25 Feet  
Total Dynamic Head (TDH) 

 

Aeration Blowers 458 Standard Cubic Feet per Minute 
(SCFM) @ 5.5 Pounds per Square 

Inch (psi), 20 Horsepower 

 

 
The facility was designed as a conventional activated sludge WWTP operating in the extended 
aeration mode. The WWTP incorporates a nitrification/denitrification component to reduce 
the discharging nitrogen levels. The extended aeration process is sometimes referred to as a 
“total oxidation process” in which all the influent BOD is converted to carbon dioxide (CO2). 

High levels of flow variation, in an extended aeration WWTP, can cause excess solids to be 
wasted in the final effluent. Therefore, it is critical that the WWTP flow be managed at a 
steady and balanced flow rate. The use of flow equalization basins/tanks and pumps operated 
with variable frequency drives (VFDs) is beneficial in controlling excess solids wasting related 



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

16 

to high levels of flow variation. This WWTP has flow equalization as an operational 
component. 

2.2 Process Capacity Evaluation 

Capacity calculations of the existing facilities are found in Appendix B. These calculations use 
conventional standards for determining performance of the existing process units.  Each unit 
process is characterized by its individual strengths and weaknesses.  Some of the unit 
processes are limited in their ability to operate optimally or redundantly to achieve the 62,500 
GPD plant capacity and require operational adjustments by the operator or operate at the 
higher end of standard design criteria to meet treatment objectives.  In light of this, this 
overall plant capacity is rated at 62,500 GPD when considering that some of the unit processes 
in the plant are operating outside of operational range. 

2.2.1 Hydraulic Capacity 
Hydraulic capacity is based on the overall WWTP and components such as pumping units, 
pipeline dimensions and some of the process units. Table 2.2 summarizes hydraulic capacity 
of process equipment. 

Table 2.2 Hydraulic Capacity of WWTP 

Location Description Capacity 

Sewer: Talking Rock to 
Flow Equalization Tank 

8-inch Force Main Standard 
Dimension Ratio (SDR)-21  

0.936 MGD (Average Velocity 
4.22 Feet/Second) 

Sewer: Whispering Canyon 
to Flow Equalization Tank 

4-inch Force Main 0.451 MGD (Max Velocity 8 
Feet/Second*) 

Sewer: Inscription Canyon 
to Flow Equalization Tank 
Preserve 

4-inch Force Main 0.451 MGD (Max Velocity 8 
Feet/Second*) 

Sewer: Influent Lift Station 
to Equalization Tank 

4-inch 0.113 MGD (Average Velocity 2 
Feet/Second) 

Influent Lift Station 1 Duty, 1 Standby  

Effluent Lift Station Pumps 1 Duty, 1 Standby (220 GPM @ 52 
Foot TDH and 400 GPM @ 106 Foot 
TDH) – 6-inch Force Main Pipe 

316,800 GPD (Velocity = 2.5 
Feet/Second) 
576,000 GPD (Velocity = 4.5 
Feet/Second) 

Effluent to Lift Station 8-inch PVC 57,900 GPD (Average Velocity = 
1.6 Feet/Second) 

RAS 6-inch PVC 90,800 GPD 

MLR 6-inch PVC 90,800 GPD 

Equalization Basin Lift 
Pumps 

1 Duty, 1 Standby (70 GPM @27 
Foot TDH). Discharge Pipe 2-inch 

96,480 GPD  
Pipe Velocity = 6.84 Feet/Second 

*Hydraulic capacity of the force main is determined based on the industry standard assumed maximum of velocity of 8 Feet/Second. 
It has not been determined whether the existing pumps have enough available head to pump the maximum velocity. 

 

2.2.2 Biological Treatment Capacity 
In general, the existing biological treatment process was designed in 2001 to treat the influent 
wastewater for secondary effluent quality requirements for nitrogen effluent of 10 mg/l. 
Nitrogen reduction is necessary per the ADEQ requirement to qualify for B+ effluent quality. 
The current sewer average flow to the WWTP varies and has recorded effluent flows 



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

17 

approaching the permitted capacity of the plant. A comprehensive WWTP system analysis 
was performed utilizing the design criteria adopted in Section 1 for future flow of 90,000 GPD. 
Table 2.3 summarizes the existing WWTP capacity and whether the WWTP can process the 
design flow of 62,500 GPD. 

Table 2.3 Biological Treatment Capacity (Check for 62,500 GPD) 

Location Description Capacity Discussion 

Equalization  Tank 1 Capacity 16,000 GAL 
Tank 2 Capacity 25,000 GAL 
 
Combined Dimensions: 10 
Foot-4-inch Diameter by 31 
Foot-1-inch Length 

Satisfactory to Process 
62,500 GPD (surplus 
25,000 GAL) 

Basin volumes are 
adequate.  Pumping 
equipment has been 
equipped with VFDs to 
better manage flow and 
energy usage. 

Aeration 
Process 

(2) 12 Foot-5-inch Diameter 
by 28 Foot-1-inch Length, 
Tank Capacity 45,978 GAL 

Satisfactory to Process 
62,500 GPD 
(surplus 22,381 GAL)  

Existing diffusers have 
ability to deliver air and 
the HRT for process has 
a surplus that may be 
operated as an anoxic 
zone. 

Anoxic Process 
(Denitrification) 

(1) 10 Foot-4-inch Diameter 
by 21 Foot-5-inch Length, 
Tank Capacity 9,856 GAL 

Marginal to Process 
62,500 GPD (surplus 2,017 
GAL) when Reactor 4 is 
operated as anoxic 

This deficiency is 
alleviated operationally 
by operating existing 
aeration basins as 
anoxic zones thus 
providing adequate 
volume to denitrify and 
meet effluent objectives 

Re-Aeration 
Process  

(1) 12 Foot-5-inch Diameter 
by 28 Foot-1-inch Length, 
Tank Capacity 9,398 GAL 

Clarifier is used for Re-
aeration Process 

Air utilized in  

Clarifier  (1) 12 Foot-5-inch Diameter 
by 28 Foot-1-inch Length, 
Tank Capacity 11,626 GAL 

Marginal to Process 
62,500 GPD 

Typical surface loading 
rates of clarifiers 
following extended 
aeration processes are 
limited to 400 gpd/SF 
under average flow 
conditions.  At 62,500 
GPD the surface loading 
rate of the clarifier 
would be operating at 
600 GPD/SF which is 
acceptable under peak 
(i.e. infrequent) surface 
loading conditions only. 
Additional clarifier 
capacity is warranted to 
accommodate any 
permitted flows above 
62,500 gpd  



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

18 

Location Description Capacity Discussion 

Chlorine 
Contact 

(1) 10 Foot-4-inch Diameter 
by 15 Foot-11-inch Length, 
Tank Capacity 6,967 GAL 

Satisfactory to Process 
62,500 GPD (167 Minute 
Contact Time) 

Baffles in existing tank 
ensure that short 
circuiting. 

Sludge Holding 
Tank 

(1) 10 Foot-4-inch Diameter 
by 31 Foot-1-inch Length, 
Tank Capacity 15,295 GAL 

Satisfactory to Process 
62,500 GPD 

While the sludge 
holding tank is not 
required to meet Class A 
or B requirements the 
size of the tank requires 
sludge be wasted on a 
routine and daily basis 
thus overburdening 
operators.  
Improvements to solids 
handling are warranted 
to minimize operator 
labor. 

Process Air (2) 458 SCFM with 20 
Horsepower Motor 

Marginal to Process 
62,500 GPD (Deficit of 263 
SCFM when one Blower is 
kept as Standby) 

Both blowers may be 
operated 
simultaneously to 
provide sufficient 
oxygen to the process.  
However, this does not 
provide the necessary 
redundancy to operate 
the plant and 
improvements are 
warranted. 

Dewatering 
Bags 

50’x30’ Bags Satisfactory to Process 
62,500 GPD 

The dewatering process 
is limited by its 
configuration.  
Operators must daily 
waste solids from the 
sludge holding tank.  
Dewatering bags are 
located in the existing 
ponds that are not 
ideally conducive to 
dewatering and 
evaporation as the pond 
does not allow for 
proper draining.  
Improvements are 
warranted. 

 

2.2.3 Equalization Tanks 
The existing equalization tanks have a combined capacity of 41,000 GAL. The hydraulic 
analysis indicates the tanks have adequate capacity to store the flow for processing the design 
flow of 62,500 GPD. 



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

19 

2.2.4 Aerobic/Anoxic Tanks 
The anoxic/denitrification tank is insufficient to handle the denitrification of the process on 
its own. Reactors 3 and 4 are currently being operated with reduced air mimicking an anoxic 
zone. Thus, through operator manipulation, anoxic capacity can be increased by converting 
aeration tank 4 to anoxic and adding more diffusers into aeration tank 3. Approximately 
11,561 GAL of aerobic volume and 19,153 GAL of anoxic volume is required to process the 
62,500 GPD flow from the existing WWTP. Approximately, 22,381 GAL of aerobic volume is 
surplus, and 1,896 GAL of anoxic volume is deficit. By converting aerobic Reactor 4 to an 
anoxic zone, anoxic volume will increase to 21,170 GAL and aerobic volume will decrease to 
33,942 GAL thus satisfying the anoxic zone volume requirements and enabling the plant to 
maintain a 62,500 gpd capacity. 

2.2.5 Secondary Clarifier 
The surface loading rate of the clarifier is well above the design parameters established for 
an extended air process. Under average day conditions, the surface loading rate should be a 
maximum of 400 GPD/square foot (ft2). The current surface loading rate is 640 GPD/ft2 which 
is acceptable for short period peak loading but is not acceptable for average day loading. 
Considering this, a new clarifier is warranted. This is currently the limiting factor to the 
process. Because of this, the current WWTP design cannot be rated at anything higher than 
62,500 GPD.  The Clarifier with constant operator supervision is permitted to operate at 
62,500 GPD when utilizing a peak loading surface rate of 650 GPD/ ft2 

2.2.6 Chlorine Contact Basin 
The chlorine contact tank has capacity to process 62,500 GPD. The current tank provides 167 
minutes of contact time. The permit only requires 60 minutes of contact time. 6 mg/l of 
chlorine dose is assumed for the contact time. There are baffles in the chlorine contact tank 
that will minimize short circuiting.  

2.2.7 Process Air 
Considering all of the process air is supplied by only two blowers there is not adequate 
capacity with backup to keep up with oxygen/air requirements. Potentially, both blowers can 
operate at all times, however; this is not typical. The process air capacity is a limiting factor 
for overall WWTP capacity. For the 62,500 GPD, a total of 873 SCFM is required for aerobic, 
anoxic, digester and airlift processes and would require that both blowers operate 
simultaneously. In light of this the plant rated capacity is limited to 62,500 gpd. 

2.2.8 Sludge Holding Tank 
The sludge holding tank has adequate capacity to retain sludge for the flow of 62,500 GPD. 
The sludge holding tank has 4 SNAP-CAP diffusers and is also equipped with an air lift 
mechanism to discharge supernatant from the sludge holding tank to the equalization basins. 
Basically, the tank is acting as a sludge thickener. However, based on solids production 
operator must manually waste flow from the process daily to maintain the optimal mixed 
liquor suspended solids concentrations.  This is not ideal and requires a labor-intensive 
operation to maintain plant operations within permitting and standard parameters.   



 

Chapter Two - Existing Process Evaluation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

20 

The District utilizes dewatering bags to dewater the sludge from the sludge holding tank. 
These bags are positioned inside the existing ponds which do not allow for proper drainage 
and require long drying periods to dewater.  This operation is significantly impacted by 
weather conditions.  Improvements to this unit process is warranted.  The ADEQ permit 
requires that the dewatered and bagged sludge be disposed of at an Arizona approved landfill 
site. 

 



 

Chapter Three - Description of Improvements 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

21 

Chapter Three - Description of Improvements 

3.1 Evaluation Criteria 

A set of parameters was examined to evaluate the relative benefit of various treatment and 
expansion alternatives. The parameters were utilized to ensure that the most beneficial 
alternative is selected for implementation. It is important to note that all the available options 
identified herein including extensive coordination with ADEQ will need to occur to establish 
realistic APP capacity ratings and effluent quality guidelines as part of the Significant 
Amendment to the existing APP. Each process is unique and detailed process calculations will 
be required to define the final treatment capacity. Additionally, a comprehensive Operations 
and Maintenance (O&M) Manual will be required for the final selected process to maximize 
final WWTP output capacity. 

3.2 Compatibility with the Existing WWTP 

The District has constructed a facility that has served the community for many years, but the 
WWTP is nearing capacity and improvements should be made to increase the capacity of the 
facility. The existing facilities are in operable condition and the District would like to utilize 
the existing facilities. 

3.3 Treatment Alternatives 

This section presents upgrade options for the facility to describe possible treatment processes 
and upgrades that will improve the performance of the WWTP and provide adequate usage 
for near-future demands. 

3.3.1 No-Expansion Alternative 
The WWTP facility will not be able to comply with the requirements set forth in its APP and 
flow is expected to exceed the treatment capacity in the near future. In order to comply with 
the desired increased treatment design flow (90,000 GPD) and biological demands, the 
capacity of the treatment components must be increased. As a result, the no-expansion 
alternative was not developed further and is not discussed in detail in this report. 

3.3.2 Retrofit Old Concrete Basins to the Currently Designed and 
Permitted MBR Modules 

This option would use existing design documents already permitted by ADEQ to construct 
internal MBR equipment. This process is more complicated, produces a higher quality of 
effluent and requires a greater degree of operator certification and oversight. This facility has 
already been designed and permitted by ADEQ as BADCT for this site. Drawbacks include a 
higher cost to construct than other conventional technologies, increased operator 
supervision, and increased analytical and reporting costs for A+ wastewater effluent.  While 
this alternative is considered feasible, implementation is cost prohibitive and would provide 
more treatment capacity sooner than what could be reasonably funded.  



 

Chapter Three - Description of Improvements 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

22 

3.3.3 Expand Existing Santec Treatment System 
This option would modify some of the existing facilities with additional underground tankage 
to increase the WWTP capacity to 90,000 GPD. Equalization, nitrification and denitrification 
elements would still be incorporated into the upgrade and the facility could be permitted as 
BADCT with potentially minimal ADEQ concerns. Some modifications to the existing WWTP 
may help with overall process operability and capacity expansion. 

3.3.4 Equalization Tanks 
The existing equalization tanks provide 41,000 GAL of total flow equalization capacity. As 
such, the equalization tanks are adequate to process 90,000 GPD flow. A total volume of 
22,000 GAL of equalization tank capacity is required. Considering this, the volume of the 
equalization tanks is in excess of that by 19,000 GAL (See Appendix C.1). The existing sump 
pumps have a capacity of 70 gallons per minute (GPM). They are adequate to process the ADF 
of 90,000 GPD. However, the pumps should be designed for the monthly maximum daily flow 
of 80 GPM. In order to process the monthly maximum flow and remain consistent with the 
existing pumps, an additional 70 GPM pump with a TDH of 30 feet will be added to the 
adjacent access manhole in the existing Equalization Tank #1. The new submersible pump will 
be equipped with a new VFD and control panel. The existing control panels for the existing 
pumps have been upgraded with a VFD and the flow control valve that recirculates water 
back to Flow Equalization Tank #1 is repurposed and replaced with a manual isolation valve. 
The 2-inch discharge line from Flow Equalization Tank #1 to the aeration basins discharges at 
a velocity of 8 feet/second. This velocity is too high. The existing 2-inch discharge line will be 
capped at Flow Equalization Tank #1 and a new 4-inch discharge line with magnetic flow 
meter will be constructed parallel to the existing 2-inch line to the aeration basin. 

3.3.5 Aeration Basin 
The flow from the equalization tanks is pumped to the aerobic basin. The biological treatment 
of the wastewater starts in the aerobic basin. In the aerobic zone, the wastewater’s BOD will 
be reduced, and ammonia will be transformed into nitrate. Aerobic autotrophic bacteria are 
responsible for nitrification (transformation of ammonia into nitrate) in the aerobic tank in a 
two-step process. In a complete mix configuration, the wastewater will be mixed and aerated 
with fine bubble diffused aeration. The dissolved oxygen (DO) concentration in the aerobic 
zone will be monitored by a DO probe and maintained at an optimal amount.  

The treatment system analysis indicates approximately 16,650 GAL of aerobic volume is 
required to process the proposed average design flow, assuming a mixed liquor concentration 
of 2,000 mg/l (See Appendix C.2). The existing aerobic Reactors 1 and 2 have a capacity of 
22,989 GAL and would be adequate to process the average design flow of 90,000 GPD. 
Reactor 1 and 2 will provide sufficient solid retention time (SRT) and hydraulic retention time 
(HRT) for processing BOD and nitrification. The air diffusers in Reactor 1 and 2 are insufficient. 
Therefore, 25 more diffusers in Reactor 1 and 28 diffusers in Reactor 2 will be added.  

A 4-inch chlorinated polyvinylchloride (CPVC) airline is in place currently to supply air to 
Reactor 1 and 2. Each reactor will receive 350 SCFM minimum air (See Appendix C.3). A new 
20 horsepower blower will be installed inside the existing blower building to provide the 
added air for the process aeration requirements and redundancy. 



 

Chapter Three - Description of Improvements 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

23 

3.3.6 Anoxic/Denitrification Basin 
The flow from the aeration basin will enter the anoxic basin through a 6-inch pipeline. The 
hydraulic capacity will be reviewed in the case that the anoxic basin is placed ahead of the 
aerobic process to minimize methanol usage. In the anoxic /aerobic process, nitrate is fed to 
the anoxic basin from the RAS, from the sedimentation basin/clarifier and by recirculating 
mixed liquor from the reaeration chamber/tank. The anoxic basin is a zone, or portion of, that 
is mixed but not aerated. The DO levels must be less than 1.0 mg/l but never reach 0.0 mg/l. 
In an anoxic zone the microorganisms will blend with the incoming wastewater and will use 
the wastewater’s BOD as a carbon source for de-nitrification. Key design parameters that 
affect the amount of nitrogen removal by the system depends on anoxic zone detention time, 
mixed liquor volatile suspended solids (MLVSS) concentrations, internal recycle rate, influent 
BOD or biodegradable chemical oxygen demand (bCOD) concentration, and temperature.  

The existing anoxic/denitrification tank is insufficient to complete the denitrification process 
on its own. Reactors 3 and 4 will be converted to anoxic tanks in series with the existing 
denitrification tank. The diffusers that are currently located in Reactor 3 and 4 will be 
removed and replaced with an air type mixer similar to what is in the existing anoxic tank. 
Four (4) total mixers will be added to Reactors 3 and 4. The existing 2-inch slide gate that 
currently introduces flow from the flow equalization tanks will be closed. The methanol feed 
line will be realigned to the manhole of Reactor 3. 

3.3.7 Mixing System 
Mixing will be required in the anoxic zones to maintain the mixed liquor in suspension. Two 
air type mixers will be installed in the anoxic basin to agitate the incoming mixed liquor and 
to increase contact between the biomass and the nitrate ions. 

3.3.8 Reaeration/Secondary Clarifier 
From the anoxic zone/basin, mixed liquor will gravity flow to the re-aeration/secondary 
clarifier. In the reaeration zone, the wastewater’s remaining BOD will be further reduced, and 
ammonia will be transformed into nitrate. Aerobic autotrophic bacteria are responsible for 
nitrification (transformation of ammonia into nitrate) in the aerobic tank in the two-step 
process. In a complete mix configuration, the wastewater will be mixed, aerated and settled. 
The existing clarifier has two sections, reaeration and clarifier. Four access manways are 
installed in the reaeration/clarifier tank.  

A new clarification/reaeration tank of the same size as the existing with the same 
configuration will be installed. All skimmer, mixed liquor reduction (MLR) and RAS fluid and 
air lift lines will be extended to the new clarifier along with air lines for the reaeration process 
and associated diffusers. The new reaeration/clarifier will be equipped with flow direction 
baffles, multiple air lifts for removal of sludge, surface skimmers and an effluent collection 
weir. The flow through the clarifier will be around the circumference of the tank similar to 
the existing configuration. Flow through the vessel is downward through the aerated upper 
portion of the reaeration reactor, around the baffle and discharging into the clarifier at the 
mid depth level. The V-shaped bottom extends full width of the clarifier. Multiple air lift 
pumps will be in the V-shaped portion proving continuous collection and removal of settling 
sludge. The settled sludge will be recycled to the denitrification reactor. Mixing in the 



 

Chapter Three - Description of Improvements 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

24 

reaeration reactor is also accomplished by an airlift pump, which lifts liquid from the bottom 
of the tank to the water surface. RAS from the clarifier discharges into the inlet end of the 
denitrification reactor.  

A flow splitter box with weirs will be installed between the anoxic tank and clarifiers to collect 
and distribute the flow into clarifiers. Similarly, effluent flow from both clarifiers will be 
collected through 6-inch pipelines to a flow splitter box with adjustable weirs. Combined flow 
will be re-connected with an existing 6-inch pipeline that will discharge into the existing 
chlorine contact tank. 

3.3.9 Recirculation/Transfer 
The reaeration/clarifier tanks will be equipped with a RAS line and air line that will lift mixed 
liquor from the reaeration side of the tank back to the anoxic tanks and also to the sludge 
disposal basin. The purpose of this recirculation is to allow the nitrates formed in the aeration 
zone to denitrify in the anoxic zone. Recirculation will be done using an air lift immersed in 
the tank. 6-inch and 4-inch pipelines in between the sedimentation tank system to the anoxic 
tank will discharge the mixed liquor and overflow at the head end of the anoxic tank. A 2-inch 
pipe with accessory valves will be installed to lift the mixed liquor from the effluent side of 
the tank to the anoxic tank. The optimal recirculation ratio will be fine-tuned once the WWTP 
is in operation. A recirculation ratio of five to eight times the flow is generally optimal for de-
nitrification. 

3.3.10 Sludge Discharge 
The sludge produced in the sedimentation tanks will be withdrawn to the existing sludge 
holding tank and with the ability to directly discharge the sludge (WAS) to the dewatering 
bags. The supernatant return pipe line will continue to be utilized from the sludge holding 
tank to the equalization tanks. A minimum of 80 SCFM of air is required for sludge processing 
and additional diffusers may be required to accommodate the sludge mixing requirements. 

Currently, the sludge is dewatered using large bags in the sludge basin and dewatered sludge 
is disposed of off-site. A previous report suggested a new sludge handling system would 
improve WWTP operations and reduce sludge disposal costs. A sludge bagging unit was 
installed considering this input. The sludge bagging unit is constructed within the existing 
WWTP pond.  However, due to climatic conditions and its location the sludge dewatering bag 
is positioned in a location that is not conducive to optimal dewatering and drying.  Inside the 
existing pond soil liner water cannot escape efficiently from the bag and when coupled with 
cool and wet conditions water is not able to be drawn from the bag causing long dewatering 
times. 

In light of this it is recommended that a new concrete or asphalt slabs that are configured to 
drain to the flow equalization tanks be installed along with a polymer dosing unit.  In this 
manner dewatering operations will be improved and will create an environment for drying 
more quickly and creating a dryer sludge product resulting in lower costs for hauling.  The 
dewatering slab will be approximately 105’ in length and 34’ in width and made from asphalt 
or concrete. 



 

Chapter Four - Effluent Storage and Disposal 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

25 

Chapter Four - Effluent Storage and Disposal 

Treated effluent from the clarifier currently flows by gravity to the chlorine contact basin and 
then gravity flows to the effluent pump station. It is then pumped to the effluent storage 
ponds located off-site approximately 500 feet away from the facility at the local golf course. 
The current tank provides approximately 120 minutes of contact time.  

The existing effluent lift station is equipped with two submersible pumps. It is assumed that 
they are adequately sized to pump the disinfected effluent to the disposal site. According to 
the Santec design report, elements of the proposed reuse area and water balances are 
included in Talking Rock Ranch, Water Balance Design Memorandum prepared by Shepard-
Wesnitzer Inc. 

4.1 Chlorine Disinfection 

Disinfection is the most critical component of the wastewater treatment for the protection 
of public health. Waterborne diseases arise from the contamination of water by dozens of 
potential pathogens including pathogenic viruses, bacteria or protozoa. Fecal Coliform is 
generally used as an indicator of the presence of other pathogens. A.A.C. requires the 
wastewater to be disinfected if it will be recycled for irrigation purposes.  

Chlorine is a widely used disinfectant that destroys pathogens. Chlorine disinfection 
guarantees the District stays within its discharge limitations. The different forms of chlorine 
have different rates of microbial inactivation. Aqueous chlorine at high pH (>8.5) is mostly in 
the form of hypochlorite (OCI-) and generally derived from sodium hypochlorite (NaOCl). 
Sodium hypochlorite is available in liquid form in various concentrations. 

Disinfection is a function of contact time and the concentration of the disinfectant. The 
product of contact time and concentration is known as the dose. The part of the dosed 
chemical left after satisfaction of the demand and available for disinfection is known as the 
residual. Regulatory agencies recommend 5 mg/l residual after 90 minutes of modal contact 
time for chlorine-disinfection system for reclaimed water. 

The existing system uses chlorine as a disinfectant, and it is anticipated that the same practice 
will be continued after improvements. Chlorine will be injected into the flow combination box 
from the clarifier before discharging into the contact basin, which will provide more than 90 
minutes of modal contact time to inactivate pathogens present in the effluent. A standby 
chlorine supply and automatic devices for switching to metering pumps is currently provided 
for an uninterrupted chlorine feed system and a chlorine storage site as shown in the site 
layout plan attached in Appendix D. Upgrades of the disinfection system will depend upon 
the project costs and determined at final design phase. 

 



Chapter Five - Supervisory Control and Data 
Acquisition System (SCADA) and 

Instrumentation 

Inscription Canyon Ranch Sanitary District 

 
 Basis of Design Report 

Final | March 11, 2019 

26 

Chapter Five - Supervisory Control and Data Acquisition 
[...]
2,600 gallons of ADF is added. Based on connection flowrates in Section 2, this equates to 
approximately 33 physical lot connections.  

Table 2.4 - Summary of Flows Triggering Expansion 

Method 

 Alert 
Level 
(GPD) 

Current 
Applicable 
Flowrate 

Add’l Lots 
until 

Expansion 
Discharge 

Limit 

Add’l 
Lots until 
Discharge 

Limit 
Reached 

Existing APP 59,375 59,000 3 62,500 35 
Arizona Administrative Code* 65,313 59,000 64 68,750 100 
General Engineering Practice 50,000 47,400 33 62,500 192 

 
*If Section R18-9-A211(B)(2) deemed applicable by ADEQ 



Existing Wastewater Capacity Commitment 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

3-1 

3. Existing Wastewater Capacity Commitment 
A total of 1,655 connections have been approved by ICRSD for connection to the sanitary 
sewer collection and treatment systems per Table 3.1 (data provided by ICRSD, dated 
June 22, 2018). This results in an annual ADF commitment of 129,669 GPD (1,655 lots x 
78.35 GPD per lot = 129,669 GPD). 

Table 3.1 – Existing Residential Lot Commitments 
Development Lots 

Talking Rock 948 
Whispering Canyon 280 
Inscription Canyon 382 
Preserve at the Ranch 45 

Total 1,655 
 
The existing WWTP has a rated treatment capacity of 62,500 GPD. The total annual ADF 
commitment equals 129,669 gallons. This results in an annual ADF over-commitment of 
67,169 gallons above the current WWTP rated capacity (see Table 3.2). 

Using 97.5 GPD (monthly ADFs per connection), commitments equal 1,655 x 97.5 = 
161,363 GPD. The over-commitment based on this analysis is 98,863 GPD. 

Table 3.2 – Summary of Over-Commitments 

Flow Characterization Over-Commitment (GPD) 
Average Annual Flow 67,169 
Monthly ADFs 98,863 

 



Current Operating Conditions 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

4-1 

4. Current Operating Conditions  
Based on field discussions with the plant operator-of-record, the following issues were 
discussed to identify current operating conditions, planned and unplanned process 
improvements that could enhance system operations. These identified items do not increase 
plant hydraulic capacity.  

1. There is a need to install a second VFD at the influent pump station to mitigate peak 
flow events and the harmful effects they have on plant operations. It is our 
understanding that ICRSD is currently receiving price quotations to perform this 
work. 

2. Research and install new blower air control devices so that air flow to the aeration 
basins can be regulated to improve overall treatment process adjustability and final 
effluent quality.  

3. Research and install a more efficient sludge processing and disposal system.  



WWTP Capacity Evaluations and Criteria 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

5-1 

5. WWTP Capacity Evaluations and Criteria 
On June 22, 2018, Civiltec Engineering, Inc. (Civiltec) conducted a site visit to the WWTP 
to assess the physical condition of the visible equipment, conduct operational discussions 
with the facility operator-of-record, and photograph portions of the site. 

ICRSD’s WWTP receives pumped wastewater from local residential developments into a 
combination flow equalization tank and influent pump station. This raw wastewater is then 
distributed to aeration tanks outfitted with fine-bubble diffusers, a denitrification tank and 
re-aeration tanks before flowing to a clarifier. Following clarification, the treated 
wastewater is disinfected in a chlorine contact basin, dechlorinated, and pumped from an 
effluent pump station to a residential golf course lake. See Appendix C for a figure of 
ISCRD’s WWTP Generalized Process Flow Diagram. 

Wastewater solids are bagged into specially adapted sludge dewatering bags where they 
are dried and hauled off-site, on an annual basis, per regulatory guidelines to a local 
sanitary landfill. 

The WWTP component working volumes are currently sized in Table 5.1 (from the Granite 
Basin Engineering’s 2013 As-Built Process Schematics). 

Table 5.1 – Existing WWTP Component Capacities 

Component Volume/Flow Volume 
Flow Equalization 46,663 Gallons 0.046 MG 
Aeration Basins 42,632 Gallons 0.043 MG 
Denitrification 9,856 Gallons 0.010 MG 
Clarification 11,626 Gallons 0.012 MG 
Chlorine Contact 6,545 Gallons 0.006 MG 
Sludge Holding: 16,135 Gallons 0.016 MG 
Wet well Pumping 
Capacity 

49 GPM @ 27 Feet  
Total Dynamic Head 

 

Aeration Blowers 307 Standard Cubic Feet per Minute 
(SCFM) @ 5.5 psi, 20 Horsepower 

 

 
The treatment plant is designed for the following influent and effluent parameters based on 
ADEQ’s APP rules and Santec’s BODR (see Table 5.2).  



WWTP Capacity Evaluations and Criteria 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

5-2 

Table 5.2 – Facility Design Criteria 

Description Influent Mass Effluent 
Flow 0.0625 MGD -- -- 
BOD 220 mg/L 128.44 Pounds 30 mg/L 
TSS 220 mg/L 128.44 Pounds 30 mg/L 
Nitrogen 40 mg/L 21.02 Pounds <10 mg/L 
pH 7.2 -- -- 

 
The facility was designed as a conventional activated sludge WWTP operating in the 
“extended aeration” mode. The plant incorporates a nitrification/denitrification component 
to reduce the discharging nitrogen levels. The extended aeration process is sometimes 
referred to as a “total oxidation process” in which all the influent biochemical oxygen 
demand (BOD) is converted to carbon dioxide (CO2). 

High levels of flow variation, in an extended aeration plant, can cause excess solids to be 
wasted in the final effluent. Therefore, it is critical that plant flow be managed at a steady 
and balanced flow rate. The use of flow equalization basins/tanks and pumps operated with 
VFDs is beneficial in controlling excess solids wasting related to high levels of flow 
variation. This WWTP has flow equalization as an operational component. 

Typical operating parameters for extended aeration mode WWTPs are outlined in Table 
5.3. 

Table 5.3 – Typical Extended Aeration Treatment Plant Operating Parameters 

Parameter Value 
BOD Loading (No. BOD/Day/1000 cubic feet) 10 – 20 
Mixed Liquor Suspended Solids (MLSS) 3,000 – 6,000 mg/L 
Food to Mass Ratio (F:M) 0.05 – 0.15 
Sludge Age (Days) 20 + 
Aeration Period (Hours) 20 - 30 
Return Activated Sludge Flow Rate (%) 50 - 100 
BOD Removal Efficiency (%) 85 - 95 
Mean Cell Residence Time (MCRT) 20 – 40 days 

 
 



Plant Specific Wastewater Process Evaluation 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

6-1 

6. Plant Specific Wastewater Process Evaluation 
Conventional activated sludge calculations, following the Water Environment Federation 
(WEF) Manual of Practice 8 guidelines are summarized in Table 6.1 and process 
calculation results obtained for the constructed and permitted annual ADF of 62,500 GPD 
in Table 6.2.  

Table 6.1 – Input Values used for Process Calculations 

Parameter Value 
Influent BOD 220 mg/L 
Influent TSS 220 mg/L 
Influent Total Kjeldahl Nitrogen 36 mg/L 
Influent Flow 62,500 GPD 
Hydraulic Peaking Factor 1.58 x 
MLSS 5,500 mg/L 
Design Dissolved Oxygen 2.0 mg/L 
Minimum Dissolved Oxygen 1.0 mg/L 
Temperature Coefficients 20 degrees C 
High Operating Temperature 29.44/85 degrees C/F 
Low Operating Temperature 7.22/45 degrees C/F 
Sludge Volume Index  110 
Target MCRT 30 Days 

 
Actual analytical results collected in January 2006 indicated the following results: 
 

BOD  183.3 mg/L 
TSS  191.2 mg/L 
N  40.0 mg/L 
 

Actual analytical results collected in July 2018 indicated the following results: 
 

MLSS  2,460 mg/L 



Plant Specific Wastewater Process Evaluation 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

6-2 

Table 6.2 – Calculation Output Values (MLSS @ 5,500 mg/L) 
Parameter Value 

Aeration Basin Volume Required 0.0804 MG @ 7.22 Degrees C 
0.0701 MG @ 29.44 Degrees C 

Standard Oxygen Requirement 457 Pounds per Day @ 2.0 mg/L Dissolved Oxygen 
(Using Fine Bubble Aeration) 3 Horsepower Blower 

Solids Retention Time 66 days @ 7.22 Degrees C 
16 days @ 29.44 Degrees C 

Anoxic/Denite Volume Required 0.0141 MG 
Return Activated Sludge Rate 0.225 MGD 
Clarifier Overflow Rate Average 182 GPD/Square Foot 
Clarifier Overflow Rate Peak 288 GPD/Square Foot 
Clarifier MLSS 6,346 mg/L 
Sludge Digester Volume Required 0.0052 MG @ 7.22 Degrees C 
Sludge Digester O2 Req. @ 7.22 
Degrees Centigrade 

49.34 Pounds 

Sludge Digester O2 Req. @ 29.44 
Degrees Centigrade 

53.0 Pounds 

Sludge Digester Concentration 20,000 mg/L 
Sludge Digester Blower Sizing 1.0 Horsepower with Coarse Bubble Diffuser 
Estimated MCRT 29.04 days 
Calculated F:M Ratio 0.040 

 
 



Process Summarization 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

7-1 

7. Process Summarization 
The calculated volumes for the aeration basin, denitrification basin and chlorine basins are 
based on preliminary process calculations. In each case, calculated volumes exceed actual 
volumes (see Table 7.1) provided from the Granite Basin Engineering’s 2013 As-Built 
Process Schematics. It is our understanding that these volume differences have not affected 
the ability for ICRSD to comply with effluent quality parameters required by ADEQ. 

Table 7.1 – Calculated vs. Actual Process Unit Component Sizing 
Process Unit Calculated Actual 

Flow Equalization ----- 0.0410 MG 
Aeration Basins 0.0804 MG 0.0520 MG 
Denitrification 0.0141 MG 0.0098 MG 
Re-Aeration ----- 0.0093 MG 
Clarifier ----- 0.0116 MG 
Chlorine Contact ----- 0.0069 MG 
Digester 0.0052 MG 0.0161 MG 
MCRT 29.04 days ----- 
F:M Ratio 0.04 0.04 
Settleometer (From Actual Operator Data Sheets) 400 – 520 ml 
Blowers ----- 25 

Horsepower 
Flow EQ. Pumps ----- 3 Horsepower 

 
Note: Calculated values should be cross checked against the original Santec process 
calculations. 

 

 



Increasing Existing Plant Capacity 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

8-1 

8. Increasing Existing Plant Capacity 
Several options for possible plant expansion are presented as follows.  Some of these 
options include the possible reuse of the existing concrete basins that were once part of the 
former SBR process. 
 
Option 1 – Expand plant using same Santec Technology 
This option would duplicate the existing facility with additional underground tankage to 
double the existing plant capacity.  Nitrification and Denitrification elements would still 
be incorporated in the upgrade and the facility could be permitted as BADCT with minimal 
ADEQ concerns.  New plant capacity would be 125,000 GPD.  Some modifications to the 
existing plant may help with overall process operability and marginal capacity expansion.  

Another consideration to evaluate would be providing adjustments to the existing treatment 
plant to improve sludge settleability and MCRT. 

Option 2 – Retrofit old concrete basins to a Sanitaire ICEAS Sequencing Batch 
Reactor (SBR) 
This option would include the demolition of all internal components in the existing 
concrete basins and the structures would be retrofit with new Sanitaire ICEAS process 
components.  ICEAS stands for Intermittent Cycle Extended Aeration System and is a 
continuous flow biological denitrification process.  Coordination with Sanitaire would 
need to occur to determine what capacity the existing structures could produce using this 
technology.  No problem with ADEQ regarding BADCT for this process. 
 
Option 3 – Retrofit old concrete basins to the currently designed and permitted 
Membrane Bioreactor (MBR) Modules 
This option would use existing design documents already permitted by ADEQ to construct 
internal membrane Bioreactor equipment.  This process is more complicated, produces a 
higher quality of effluent, and requires a greater degree of operator certification and 
oversight.  This facility has already been permitted by ADEQ as BADCT for this site.  
Drawbacks include a higher cost to construct than other conventional technologies and 
increased operator supervision and analytical and reporting costs for A+ wastewater 
effluent. 
 
Option 4 – Retrofit old concrete basins with a new Parkson Corporation Biolac 
Process 
The Biolac Process is another form of extended aeration process that is typically 
incorporated into shallow lagoons.  This system operates in a series of On/Off modes to 
accomplish biological denitrification in a single basin.  Additionally, the on/off condition 
creates a wave effect that mixes the wastewater.  It is our understanding that this type of 
facility was under design and that those design efforts have been placed on hold for the 
time being. 
 
 



Increasing Existing Plant Capacity 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

8-2 

Option 5 – Retrofit old concrete basins to a Four-Stage Bardenpho Process 
This option would include the demolition of the existing components in the existing 
concrete basins and the installation of new Fiber Reinforced Plastic (FRP) baffle walls and 
new fine and course bubble aeration equipment.  The process would provide biological 
denitrification and would comply with ADEQ BADCT guidelines.  Preliminary process 
calculations indicate that the existing basins could be converted to supply a treatment 
capacity of 160,000 GPD with a MLSS concentration of 3,500 mg/L.  New clarifiers would 
need to be constructed with this option and a portion of one basin would be used as an 
Aerobic Digester for sludge management. 
 
Option 6 – Retrofit old concrete basins to a conventional Extended Aeration Plant 
This option would include the demolition of the old equipment in the existing concrete 
basins and a retrofit to a conventional Extended Aeration plant.  This facility could perform 
in conjunction with the existing Santec facility to accomplish the same levels of treatment 
currently produced.  Detailed process calculations and process flow layouts would need to 
be prepared to establish the total final treatment capacity of the system.  This would meet 
ADEQ BADCT requirements for B+ wastewater effluent. 
 
Plant Capacity Expansion Comments: It is important to note that in all the available 
options identified herein, extensive coordination with ADEQ will need to occur to establish 
realistic APP capacity ratings and effluent quality guidelines as part of the “Significant 
Amendment” to the existing APP.  Each process is unique unto itself and detailed process 
calculations will be required to define the final treatment capacity.  Additionally, a 
comprehensive O & M Manual would be a requirement of the final selected process to 
maximize final plant output capacity.  
 
These items can be further evaluated for plausibility during the Phase 2 engineering and 
planning process.  



Conclusion 
Inscription Canyon Ranch Sanitary District 

 

 
Wastewater Treatment Plant Capacity Evaluation 

9-1 

9. Conclusion 
Civiltec’s analysis of the historical permitting and plant types, planned phasing, wastewater 
flowrate characteristics, capacity commitments, operating conditions, process calculations 
(See Appendix D), and plant capacity enhancements offer the following conclusions. 

1. The existing governing APP for ICRSD was issued March 2, 2010 and is based on 
plans and process calculations prepared by Aqua Engineering, for a membrane 
bioreactor system capable of delivering an A+ effluent classification. The permit 
allows up to 455,000 GPD treatment and covers the existing Santec plant until the 
newly planned plant is operational. 

2. The existing active Santec plant is an extended aeration activated sludge plant with 
a design capacity of 62,500 GPD producing B+ quality effluent. In December of 
2002, a “Significant Amendment” to the APP was issued to increase permitted flow 
from 0.046 MGD to 0.455 MGD. Based on the date of the as-built plans for the 